No.

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD)
MINISTRY OF ENVIRONMENT AND FORESTS

THE STUDY
ON
WATER QUALITY MANAGEMENT PLAN
FOR
GANGA RIVER
IN
THE REPUBLIC OF INDIA

FINAL REPORT
VOLUME Il MASTER PLAN FOR PROJECT CITIES

VOLUME IlI-1 SEWERAGE MASTER PLAN FOR LUCKNOW CITY

JULY 2005

TOKYO ENGINEERING CONSULTANTS CO., LTD.

CTI ENGINEERING INTERNATIONAL CO., LTD. GE

JR

05-038




JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD)
MINISTRY OF ENVIRONMENT AND FORESTS

THE STUDY
ON
WATER QUALITY MANAGEMENT PLAN
FOR
GANGA RIVER
IN
THE REPUBLIC OF INDIA

FINAL REPORT
VOLUME Il MASTER PLAN FOR PROJECT CITIES
[...]
District IV 212.1 236.0 266.6
Sub-total 353.7 462.1 646.6
Future service areas
District | 0.8 4.2 13.4

5-9



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

District 11 3.5 18.6 51.0
District I 5.8 36.6 94.5
District IV 1.1 15.7 35.1
Sub-total 11.2 75.2 194.0

Total 364.9 537.2 840.6

5.8.2  Sewer Connection Ratios

The number of households connected to sewers at present is unknown but thought to be relatively high
in sewer-covered areas. However, a comparison between the total amount of wastewater produced to
total amount measured in open drains indicates that only 10 to 15% of the sewage is actually reaching
trunk sewers. This indicates a serious problem at the branch sewer level.

The Master Plan identifies a number of trunk sewers facilities and lateral sewers. However the full
benefits of these facilities cannot be realized unless a program to improve coverage of branch sewers
and household connections is carried in parallel. Future targets are proposed as a means of identifying
the quantities of infrastructure and approximate budget requirements required over the planning
horizon.

The ultimate sewer connection ratio of 80% has been selected to meet water quality improvement
goals. However, achieving such a target may not be realistic given the large number of projects that
have to be implemented in such a short timeframe. Furthermore it is not only a question of providing
new infrastructure. There is also a huge backlog of maintenance and repair to restore existing systems.

Table 5.7 Existing and Proposed Sewer Connection Targets

Sewer Service Areas 2010 2015 2030
District | 0% 0% 80%
District 11 0% 0% 50%
District 111 40% 60% 80%

District IV 30% 50% 80%

Note: the connection of ratio for district Il is less than 80% because it is less
populated and will begin development of sewerage at a later stage.

5.9 WASTEWATER TREATMENT PLANT DESIGN
5.9.1 Wastewater Characteristics

Wastewater composition differs from one situation to the other and is dependant on the level of
sanitation, water usage, type of collection system, retention time in sewers and infiltration.
Characteristics influence the choice of treatment method, extent of treatment and quantities of solids
produced.

Average Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) are the two most
important factors for sizing treatment plants in the Master Plan. JICA study team conducted a
sampling programme to determine wastewater characteristics. Various contributing drains were
identified for this purpose and the influent wastewater at Daulatganj STP and CGPS sewer outfall
were also measured.

5-10



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Table 5.8 Summary of Measured Wastewater Characteristics

Parameter Nalas Sewer
units Kukrail | GH Canal G:\]Aaas%?ri Wazirganj cc):uthZﬁ JDS.lIJ_?It glae r;
BOD mg/l 75 80 72 106 154 125
COD mg/ 140 180 176 262 300 320
TSS mg/ 70 147 75 234 190 592
pH 7.3 7.3 7.1 7.0 7.1 7.5
Temp. °c 30 30 30 30 30

Source: JICA study team, measurements taken May 7 to June 18, 2003.
Measured values in nalas do not reflect typical wastewater values. Generally the BOD is weaker than
expected, probably because bio-solids are retained in soak pits or septic tanks, and sewage is diluted
by some base flow in the nala.

Theoretical wastewater strength is calculated based on the amount of wastewater discharged per capita,
BOD loading of 45 grams/person/day and SS loading of 90 grams/person/day.

Table 5.9 Theoretical Wastewater Strength

Parameter Unit 2015 2030
Core area
Per capita wastewater Ipcd 190 155
BOD mg/| 236 290
TSS mg/l 472 580
Non core areas
Per capita wastewater Ipcd 135 155
BOD mg/| 333 290
TSS mg/l 666 580

The values actually measured at the treatment plant and sewer outfall are much weaker. The dilute
wastewater can be easily be explained by the very large amount of wastewater from tapped drains.
BOD and TSS values during the earlier phases of the project will likely be weaker than those
calculated above because a large portion of the flow will be from tapped drains. However, as sewerage
coverage and household connection rates are improved the BOD and SS values will increase.
Therefore wastewater strength used for preliminary process calculations and sizing of treatment
facilities should be based on a proportional blend using proposed connection ratios. The BOD strength
recommended for design of future wastewater facilities has been calculated for each district and
presented in Table 5.10.

510 TREATMENT EFFLUENT QUALITY STANDARDS

The degree of treatment depends on the standards specified by the Central Pollution Control Board
and adopted by the NRCD.

5-11



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Table 5.11 Treated Effluent Quality Standards

Parameter Unit Discharged_ to water Discharg(_ad to land for
bodies agriculture

Total suspended solids mg/l 50 100
BOD (5 days at 20°C) mg/l 30 50
COD mg/| 250 _

Faecal coliforms** MPN/100 ml D:j;fg'i;ggg 0 < 10,000
pH value 5.5-9.0 5.5-9.0

Sulphide mg/l (as S) 2.0 -

Total Chromium mg/l (as Cr) 2.0 5.0

** NRCD guidelines August 2002

Irrespective of final mode of disposal, faecal coliform in treated effluent should not exceed
10,000 MPN/100ml. This will require that all treatment plants have some form of disinfection process
or tertiary treatment process for reducing fecal coliform counts.

511 EFFLUENT DISCHARGE ALTERNATIVES

In general the cost estimates have assumed that STP effluent will be discharged to nearby rivers.
However, one could consider the use of STP effluent for irrigation in agriculture. This would in most
cases require an effluent pumping station in most locations. Information on required pump capacity
and effluent distribution facilities is not available since the master plan didn’t include survey of the
proposed treatment plant or potential irrigation sites,

5.11.1 Unrestricted Irrigation

Unrestricted irrigation, that is, the irrigation of crops having direct contact with humans, either by
uncooked consumption or other contact like recreational use (sport fields, parks), is subjected to
effluent FC counts lower than a value of 10,000 per 100ml, according to NRCD standard. The WHO
guideline for unrestricted irrigation is 1,000/100ml.

As pointed out in the next paragraph, the application of maturation ponds is the only practicable
alternative for the removal of pathogens unless chlorine is used.

5.11.2 Restricted Irrigation

Although the health risks of restricted irrigation will be lower, compared to unrestricted irrigation,
they will still remain. Furthermore, it will be difficult to enforced that effluent will only be used for
restricted irrigation. Therefore the same standards should be applied to restricted irrigation and
suitable post treatment will be required.

512 CHOICE OF TREATMENT TECHNOLOGY

5.12.1 General

The performance of several treatment plants implemented under GAP and YAP has been reviewed by
the study team with the objective of identifying which processes would be most suitable for future
treatment facilities. Findings of the review are reported in Supporting Report. “Case Study on Sewage

Treatment Plants” (Vol. 111-11). A qualitative comparison of treatment processes is presented in Table
5.12.

5-12



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

The choice of a treatment technology is driven primarily by the availability of land, the ability of the
process to meet required effluent criteria and total life cycle cost. If sufficient land can be provided,
then the JICA study team recommends that Waste Stabilization Ponds be used since these will provide
the most reliable treatment at the lowest annual operating cost.

Where land is limited the following processes should be considered (in order of preference) with the
addition of tertiary treatment to reduce faecal coliform:

=  Aerated Facultative Ponds (AL) for flows <50 mld
= Up flow Anaerobic Sludge Blanket (UASB) for flows > 50 mld
= Fluidized Aerated Bed (FAB) for flows up to 70 mld

5.12.2 Post Treatment Options for UASB Technology

The Up flow Anaerobic Sludge Blanket (UASB) treatment process is in general unable to meet the
required effluent criteria without the addition of post treatment processes. Typically UASB is suitable
for treatment of very high BOD waste from industries as a form of pre-treatment before disposal to
municipal wastewater treatment systems. Data from a number of UASB plants indicates that the
effluent is highly anoxic because of dissolved gases. Thus the effluent exerts a very high immediate
oxygen demand on receiving streams i.e. same effect as a high BOD load. The BOD, sulphide and
sulphate contents in UASB effluent generally exceed NRCD effluent standards for discharge to inland
waters even with 1 day polishing ponds as post treatment.

The option of combining UASB with some form of aerobic post treatment has been suggested by the
steering committee for the present Study. For obtaining better effluent quality the following post-
treatment alternatives may be taken into consideration:

= Trickling Filter
= Aerated Lagoon

(1) Trickling Filter

In this option high rate trickling filters would be applied instead of an effluent polishing pond. The
trickling filters are followed by final sedimentation tanks. Sludge from the sedimentation tanks is sent
to drying beds. A trickling filter is a biological filter system, in which wastewater is continuously
distributed over a bed of media. The wastewater organic and nitrogen components will give rise to
bacterial growth as a bio film onto the fixed media. The bacteria remove BOD, and if sufficiently low
loading rates are applied the nitrification (conversion of ammonia to nitrate) will also occur.

Trickling filters may be expected to reduce the BOD and sulphide content of the wastewater
appreciably, bringing these parameters well within the standards. They will, however, not be sufficient
to bring faecal coliform counts to within the desired standards. Nevertheless they greatly improve
effluent quality.

Assuming a raw wastewater BOD of 300 mg/l the effluent from a typical 200 mld UASB can be
expected to have a BOD of 105 mg/l, representing a loading rate of 21,000 kg/day. A total of 20
trickling filters 36.0 m in diameter would be necessary.

After the trickling filters, final sedimentation should be provided with a surface loading of rate of 1
m3/m2/hr. Three sedimentation tanks with a diameter of 59.5 m would be required.

The total land requirement for 200 mld UASB is roughly 54 hectare. Substituting trickling filters for
final polishing ponds would require 42 hectare (54 — 16 for FPU + 4 for TF). The investment cost for

5-13



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

trickling filters is relatively high and so are the O&M requirements. Typical energy requirements
would be in the range of 100 to 120 kw for pumping and 50 to 60 kw for ventilation.

The effluent quality would be much better than required by the standard. However FC levels remain
higher than allowable:

= TSS : 20-30 mg/l

= BOD : 10-15 mg/l

= Sulphides :0mg/l

= FC count : aprox. 100,000 MPN/100 mi

(2) Aerated Lagoons
In this alternative aerated lagoons would be applied instead of effluent polishing ponds.

An aerated lagoon is a basin in which the wastewater is treated on a flow-through basis. Generally
aeration is provided by floating aerator equipment. From the engineering aspect, they should be
considered complete-mix reactors without recycle, having a residence time of minimum three days.
After the aerated part, an area should be provided for sedimentation of the solids, which can be an
unaerated end-part of the lagoon, or final sedimentation tanks, depending on the amount of solids to be
settled.

Aerated lagoons require less surface than ponds because depth can be substantially larger (up to 4.0m),
but since decay of faecal coliform is related more to HRT than to any other parameter, pond surface
still would have to be fairly substantial unless chlorination is used for disinfection.

For a flow of 200 mld the volume required to reduce BOD from 105 mg/l to 30 mg/l would require
about a 1.5 day retention period. This is equivalent to 300,000 m®, with a surface area of 320,000m?
assuming a 3.5 m depth in the aeration zone and 1.0m in the quiescent zone.

The total land requirement for 200 mld UASB including a 1 day FPU is roughly 54 hectare.
Substituting aerated lagoons instead of final polishing ponds would require 70 hectare (54 — 16 for
FPU + 32 for AL). Investment costs for aerated lagoons are in the order of Rs 53 million.

The effluent quality can be estimated to be:

TSS : 20 - 30 mg/I;

BOD : 5-10mgl/l;

Sulphides ; 0 mg/l

FC count : aprox. 10,000 to 100,000 MPN/100 ml.

Energy use would be in the range of 400 to 600 kw per hour, mainly determined by the energy used
for the aerator equipment which varies depending on the season.

(3) Overall Comparison of Post Treatment Options:

Criteria Trickling filter | Aerated lagoon
Land 2 1
Investment cost 2 1
Oo&M 2 1
Effluent 1 2
Total 7 5

Most favorable=1

5-14



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

The ranking indicates that aerated lagoons provide the most cost-effective post treatment of UASB
effluent to enable it to meet the discharge criteria set by NRCD.

5.12.3 Unit Rates Applied in the Calculation of Treatment Costs

Land requirements and cost criteria used for comparison of options in the Master Plan are presented in
Table 5.13.

Table 5.13 Land Requirements and Cost Per mld for Various Treatment Processes

Area Capital Cost Annual
Treatment Process Required Oo&M
(ha/mld) Total M/E Civil Cost
Wastewater Stabilization Pond* WSP 1.25 1.6 82(()}3 (51)85:’/1) 0.06
Aerated Lagoon 0.50 2.00
+ Chlorine Disinfection AL 0.35 2:5 @0%) | 8ow) | O
Aerated Lagoon 0.64 2.56
+ Maturation Ponds AL+ 0.75 3.2 (20%) (80%) 0.32
Activated Sludge 1.08 1.62
+ Chlorine Disinfection AS 0.20 2.1 @o%) | @©ow) | 93O
Activated Sludge 1.36 2.04
+ Maturation Ponds ASH 0.60 34 (40%) (60%) 0.38
Fluidized Aerated Bed 2.76 1.84
+ Chlorine Disinfection FAB 0.06 4.6 ©0%) | (o) | O°°
UASB with 1.05 1.95
+ Post Treatment (AL) UASB++ | 035 3.0 @o%) | qow) | 913

Source: JICA Study Team “Evaluation of Sewage Treatment Plants” under GAP and YAP.
* WSP includes maturation ponds and cost of low lift pumps at head works

+ includes chlorine disinfection

Capital costs exclude cost of land, O&M costs include energy costs and staffing costs.

WSP includes the use of maturation ponds to reduce faecal coliform counts. Other options assume
disinfection using chlorine, which is inexpensive and generally very effective. Other alternative
disinfection technologies are still being evaluated at pilot scale plants and have not yet been proven
cost effective for large-scale applications. Maturation ponds are added to other treatment processes if
the life cycle cost is attractive and sufficient land is available.

513 SEWER DESIGN CRITERIA
Criteria used for the evaluation and preliminary sizing of trunk sewers, pumping stations criteria are in

accordance with the Manual on Sewerage and Sewage Treatment (Ministry of Urban Development,
December 1993) and current practice adopted in Detailed Project Reports.

5-15



Final Report on Water Quality Management Plan for Ganga River
Volume I11-1, Sewerage Master Plan for Lucknow City

Sewers

Peak factors: Nalas
Trunk sewers

Hydraulic design:
Gravity pipe:  Manning’s equation
Roughness factor

Minimum velocity
Maximum velocity
Maximum depth

Pressure pipe: Hazen William’s formula
Roughness factor

Minimum velocity